
JOHNSON CONTROLS60

FORM 160.75-RP2 
ISSUE DATE: 4/20/2018﻿

K7 COMPRESSOR
TABLE 21 - K7 COMPRESSOR (CONT'D)

ITEM DESCRIPTION PART NUMBER      QUANTITY FIGURE

46
Ring, Balance Piston Seal Hj-119 (prior 11/2010) 064 51509 000  

1 38
Ring, Balance Piston Seal Hj-119 (after 11/2010) 064 52956 000

47 Retainer, Balance Piston Seal Washer Hj119  064 51510 000  1 38
48 Washer, Spring Balance  064 51511 000  1 38
49 Impeller, 11.89 Eye Hard Coat 064 51499 001  1 38
50 Screw, Cap 12pt Hd 5/16 021 12197 000  1 36
51 Plug, Pipe 1/4 Hex Socket 023 01973 000  3 34
53 Plug, Hex Hd 7/16 023 18279 000  1 33
54 Screw, Cap 12pt Hd 5/16 021 01435 000  1 36
55 Fillpiece, PRV Device 064 51523 000  1 37
57 Dowel, Pin Str 029 24130 000  2 36
59 Screw, Cap 12 Pt Hd 1/2 021 11984 000  1 37
60 Plug, Hollow Hex 7/16” 023 18921 000  4 35
61 Screw, Cap Hex Soc Hd 1/4 021 29501 000  3 34, 35
62 Tube, Oil Drain H.S. Thrust 064 51638 000  1 34
63 Screw, Cap Hex Soc Hd 1/4 021 02578 000  8 35
65 Lever, PRV External 064 50613 000  1 36, 37
66 Screw, Cap 12pt Hd 5/8 021 11553 000  56 33
67 Screw, Cap 12 Pt Hd 1/2 021 12165 000  6 38
68 Screw, Cap Hex Soc Hd 1/4 021 08993 000  3 34
69 Link, External 064 51549 000  1 36
70 Orifice, Set Screw 064 51402 000  1 35
71 Screw, Cap Hex Soc Hd 1/4 021 29576 000  8 35
72 Plug, Hex Hd 3/4 023 18280 000  2 33
73 Plate, Mtg 064 47998 000  1 34
74 Screw, Cap Hex Soc Hd #10-32 021 31182 000  2 36
75 Header, Spray 064 47999 000  1 34
76 Plug, Hex Hd 9/16 023 18962 000  8 33

†77 Seal, O-Ring Neoprene 028 12961 003  9 33
78 Tube, Gear Cooling 064 51248 000  1 *
81 Nut, Hex 1/4 - 20 Unc-2b 021 00450 000  2 37
82 Pin, Dowel Tapped 3/8 Dia 029 18459 000  3 34
83 Hhcs, 0.250-20 X 1.250 Gr 5 Bl 021 01392 000  2 37
84 Screw, Shoulder Soc Hd 021 17557 000  6 38
85 Plug, Hex Hd 1-5/16 023 18926 000  1 33

†86 Seal, O-Ring Neoprene 028 13865 000  1 33
87 O-ring, Neo 2.112Id 0.103thk 028 15432 000 2 36
88 Bracket, Support Lower PRV 064 48851 000  1 36
89 Valve, Check Oil 1/8 Npte 022 04444 000  1 34
91 Plate, Cover Handhole 064 50139 000  1 36

†92 Seal, O-Ring 5-7/8 Id X 1/8 028 12204 000  1 33
93 Screw, Cap 12 Pt Hd 3/8 021 18808 000  3 37

†94 Seal, O-Ring 1-1/8 Id X 1/8 028 12200 000  4 36
95 Plug, PRV Assembly 064 50632 000  2 36
96 Plug, Pipe, Flush Type Hex 023 24908 000  3 33

* Included in Bearing Kit	 † Included in O-Ring Kit




